

The recommended chemoprophylaxis dose is 75 mg once daily in adults and the following weight-adjusted doses in children, for 7–10 days:

- Children 1 year of age or older: weight-adjusted doses • 30 mg once daily for ≤ 15 kg
- 45 mg once daily for >15 to 23 kg
- 60 mg once daily for >23 to 40 kg
- 75 mg once daily for >40 kg